
2017-2020 
Mudhead 208R

ILLUSTRATED PARTS BOOK

10th letter in VIN: H-L



��������	
����
�����������	���

�
�� ����� �
��������


� �������� ����
�
���
������
����

� �������� ��� �����!���"�����#"�
��$�%��%
���%
��	���#

& ���'(��� )��%
���%
��"�����#

' ����&�*� ����
�
��"+

�,�- .��/�0�1���2

���#"�����#

( ����'��� �����
����
����

* ����(��� ��


���
	��������
����

3 ����*��� ���� ����2���
�����
����

� 208�'�(� 4��0 

��5�
������2�����"*�-6���#�"�����#

7 ���'���� �����
	�4�
- 4��0 

�

�� �������� ���
�� �������
����-!
�
�

�� �������� ����4���
�����
�����1�����
�

�� �������� ��
��
�����
������4���
��"�
���'���
��$#

�& �������� 8����
�����
����

�' ������7� 4�
��9�
��"�$3/#":����- 6;�
	�8�	-2��
�����#

�( �������� �;'�4�
���
������".�
-+


�����#

�* ������&� 4�
��9�
�����-:�����2��
��0;� ��


�3 ����'�(� ������
����- �
�������
�-� ��
-	���
��

�� ����(3�� ,	
����
������",
�
	���
����,������#"2���
��6;8
����2 �
��#

�� ���&���� 2��������	

����������	
���
��������������������

�����	��	����������������������������������������������� �������

�� ����'�(� ������
����"/�&-�#"�
���
�� ��
������#

�& ���*���� 4�
�����
�!��

�' �������� 9 �����
���
�����"�
���
�0;2���
	#

�( ����7��� +�%
�
���+
������
����

�* ���&����

�3 ���&���� +�%
�
�������2 �������
����

�1 20826001 On/Off Switch

Governor Link Assembly with Governor Springs (Summer) (20830021)



�� �������� ����	
��
��
���������������
����

�� �������� �
��
�������������
�

���

�� ������� �
�!���"���	�#���
�����$��%�&�!	
�'�"�
�� %&(	�#���)�����

� ����*�� ������������+��������"	#'�,	
�(	

�-�.���-'�������

�� ������� ,	
����
�/	
����0���

��

�2 �����2�  �3�$
��
�	���
��
����������

�* ������� )����
�/	


�4 ����4   �1�

��
����5	��
	��

�� ���  �� ���������1�����1.
�

�� NA

�� ����4�2 ������1�+�.
��0
�#

�� ����2 � ����
'���-�.��� �*&������

�* ������� ���.������	�
���/	


�� �����   ,	
�5��	��0
�#�/	


*� 208��1�1 *��%�

��'��#	�#���	


*2 ��� ��2 -����
�/	
��������#����
�������
�
��

*4 ������� ��#�
�
��&���
	7	����8���%&*��%�

��

��������

*� ���� �� ��1�
���'����������
��������

4� ���� ���.���
�������	��/	
�� �*&���&�2����

4� ���2��� 9�::����	���5���
�/	


44 ���� ����	
���

�/	


���+	���$�#	��;��
����

�����	����	
���
��������������������

�����	��	����������������������������������������������� �������

with Starter Relay



FRAME COMPONENTS

REF# PART NUMBER DESCRIPTION COUNT

1 9.108.050 BOLT M8X1.25X50 14

2 7.010.049 METAL R-WASHER 20

3 7.010.017 TUBE SEAT 25 6

4 6.160.300-BK CROSS BAR TOP (-BLACK) 1

5 20-0705-00 CHOKE CABLE 1

6 20-0704-00 THROTTLE CABLE 1

7 7.020.111 FOAM PADDING 2

8 8.170.054-BK LONG BAR (-BLACK) 2

9 8.170.056-BK Right Side Bar (-BLACK) 1

10 8.170.055-BK LEFT SIDE BAR (-BLACK) 1

11 6.000.189 FOAM PADDING SHORT 2

12 9.220.008 LOCK NUT, M8 6

13 7.020.012 RUBBER FOOT PLATE 2

14 20-0601-00R FENDER BRACKET (RR) 1

15 20-0601-00L FENDER BRACKET (RL) 1

16 9.106.016 BOLT M6X16 8

17 9.106.014 BOLT M6X14 STAINLESS 12

18 9.220.006 LOCK NUT M6 12

19 7.010.034-SS FENDER 4

20 20-0625-00L FENDER BRACKET (FL) 1

21 20-0625-00R FENDER BRACKET (FR) 1

22 7.010.006 STEERING SHAFT BUSHING 1

23 8.080.078-BK CROSS BAR REAR (-BK) 1

24 7.110.016 TUBE SEAT 28 2

25 9.131.192 DECORATING PLATE TOP 1

26 9.106.020 BOLT M6X20 4

27 9.106.012 FLANGE BOLT M6X12 2

28 9.220.006 LOCK NUT M6 2

29 8.147.162 DECORATING PLAGE BOTTOM 1

30 9.300.006 M6 FLAT WASHER 12

31 6.000.174 HORN 2

32 20-0206-00 MUDHEAD HEADLIGHT 2

REF# PART NUMBER DESCRIPTION COUNT

6.000.320-80

Bikin
i T

op



STEERING ASSEMBLY

REF # PART NUMBER DESCRIPTION COUNT

1 7.010.056 STEERING WHEEL COVER 1

2 9.106.016 FLANGE BOLT M6X16 4

3 7.020.057 STEERING WHEEL 1

4 2.000.056 STEERING SHAFT 1

5 8.010.203 KEY, 4X4X11.5 1

6 9.106.020 BOLT, M6X1.00X20 4

7 7.020.059 STEERING BALL JOIN DUST COVER 2

8 6.000.180 STEERING BALL JOIN 2

9 8.010.135-M TIE ROD 2

10 6.000.181 ROD END 2

11 9.220.008 LOCKING NUT M8 2

12 4.100.024 STEERING GEAR 1

13 7.020.043 BRAKE PEDAL 1

14 7.020.044 THROTTLE PEDAL 1

15 8.020.130 STEERING GEAR BRACKET 2

16 9.220.006 LOCKING NUT M6 4

17 9.220.012 LOCKING FLANGE NUT M12 1

18 9.500.008 ROLL PIN 3

19 8.010.123-R PEDAL BOLT 1

20 4.000.044-T BRAKE PEDAL COMP. 1

21 9.500.218 COTTER PIN 1

22 6.000.308 LOCKING ROLL PIN 1

23 6.000.306 SHAFT, BRAKE MASTER CYLINDER 1

24 9.106.025 BOLT, M6X25 2

25 6.000.305 BRAKE CYLINDER 1

26 2

27 4
28 1

29 6.000.305-C MASTER CYLINDER RESERVOIR CAP 1

30 14652 PARKING BRAKE PEDAL 1

31 003-08033-00 GAS PEDAL LIMIT BOLT 1

32 9.200.008 M8 NUT 1

33 9.908.014 ALLEN BOLT M8X14 1

34 7.010.003 PEDAL BUSHING 4

35 9.500.218-T THROTTLE PEDAL ASSEMBLY 1

36 8.040.010 THROTTLE PEDAL RETURN SPRING 1

37 8.040.011 BRAKE PEDAL RETURN SPRING 1

38 9.220.008 NUT, M8X1.25 LOCKING FLANGE 1

REF # PART NUMBER DESCRIPTION COUNT

26

27

28

9.700.004
13-1422-00
6.000.091

BANJO BOLT 10
COPPER CRUSH WASHER 10
BRAKE HOSE 

39 4.010.001 Plastic Steering Gear Holder 1

40 7.020.082 Steering gear Holder Cover/Cap 1



FRONT SUSPENSION

REF # PART NUMBER DESCRIPTION COUNT

1 6.000.311 TIRE 16X6-8 2

2 6.000.310-BK 8" FRONT RIM (BLACK) 2

3

4 9.500.200 COTTER PIN 6

5 9.800.010 CASTLE NUT M10 4

6 9.220.008 LOCKING FLANGE NUT, M8 4

7 4.000.047 UPPER SUSPENSION ARM 2

8 7.010.003 UPPER SUSPENSION ARM BUSHING 8

9 8.010.104 UPPER SUSPENSION ARM COLLAR 2

10 9.108.095 FLANGE BOLT M8X1.25X95 2

11 6.100.325 FRONT SHOCK 2

12 9.220.010 LOCKING FLANGE NUT, M10 4

13 9.110.040 FLANGE BOLT M10X40 4

14 9.708.145 FLANGE BOLT M8X1.25X145 2

15 4.000.041 LOWER SUSPENSION ARM ASSY 2

16 7.020.079 BALL HEAD DUST SEAL 2

17L 2.000.057-80 SPINDLE (L) 1

2.000.055-80 SPINDLE ( R ) 1

18 9.030.010 BEARING 6202 2

19 6.000.309 LEFT FRONT TIRE/WHEEL ASSEMBLY 1
20 9.030.009 BEARING 6201 2

21 9.300.012 WASHER 2

22 9.800.012 Castle Nut M12 2

23 7.020.039 HUB COVER FRONT 2

17R

6.000.321 RIGHT FRONT TIRE/WHEEL ASSEMBLY 1



REAR HOUSING

REF# PART NUMBER DESCRIPTION COUNT

1 7.020.039 HUB COVER, RR 2

2 9.500.330 COTTER PIN 2

3 9.800.016 M16X1.5 CASTLE NUT 2

4 9.300.016 WASHER 2

5 6.000.316 LEFT REAR TIRE/ WHEEL ASSEMBLY 1
6 9.108.016 FLANGE BOLT M8X1.25.X16 6
7 6.000.195 AXLE COVER 2

8 9.030.018 BEARING 6005 2

9 20-1101-00 REAR AXLE 1

10 8.010.138 AXLE HUB KEYWAY 1

11 1

12 23-1109-01 REAR SPROCKET (55T) 1

13 8.010.202-M REAR AXLE SPROCKET/DISC HUB 1

14 9.129.816 ALLEN HEAD BOLT M8X1.25X10 1

15 8.010.201 BRAKE DISC, RR 1

16 9.108.020 FLANGE BOLT M8X20 8
17 7.020.078 REAR TIRE (16X7-8) 2

18 6.000.333-BK 8" REAR RIM (black) 2

19 23-1103-01 CHAIN（420HX60L) 1

20 6.100.324 MASTER LINK 1

11

6.000.315 RIGHT REAR TIRE/WHEEL ASSEMBLY



ENGINE / SWING ARM / CLUTCH

E

REF # PART NUMBER DESCRIPTION COUNT

1 7.020.016 REAR BRAKE PAD 1

2 6.000.028 REAR BRAKE CALIPER 1

3 9.908.014 ALLEN BOLT M8X1.25X14 2

4 9.220.010 NUT, M10X1.25 LOCKING FLANGE 8

5 9.110.050 BOLT, M10X1.25X50 2

6 7.020.056 SWINGARM  BUSHING 2

7 14666 COLLAR 1

8 6.000.322 REAR SHOCK 2

9 9.110.040 BOLT, M10X1.25X40 4

10 23-0626-00 REAR SWING ARM 1

11 14662 BOLT, M10X1.25X174 1

12 7.020.056 BUSHING 2

13 23-0604-00 ENGINE MOUNTING PLATE 1

14 9.108.050 BOLT, M8X1.25X50 4

15 9.220.008 NUT, M8X1.25 LOCKING FLANGE 4

16 1

17 1

18 1

19 2
20 1

21 1
22 9.701.016-K FLAT WASHER 1

23 8.011.077-R Reverse Drive Gear 9T 1

24 9.500.001 Rear Clutch 1

25 9.700.098 NUT, M16X1.25 LOCKING FLANGE 1

26 9.108.090 BOLT, M8X90 3
27 8.147.008-R CHAIN ADJUSTER, 208R 1

28 9.200.012 NUT, M12 1

29 8.010.042 WASHER, CHAIN ADJUSTER 1

30 7.020.001 BUSHING, CHAIN ADJUSTER 1

31 8.010.041 CAP WASHER, CHAIN ADJUSTER 1

32 8.020.045 BOTTOM CAP WASHER - CHAIN ADJUST 1

33 9.220.012 NUT, M12 1

34 9.106.014 BOLT, M6X1.00X14 2

35 8.110.021 DRIVE COVER PLASTIC 1

36 9.106.020 BOLT, M6X1.00X20 FHCS ZN 4

37 9.220.006 NUT, M6 3

38

39 9.108.016 BOLT, M8X16 4

40 9.400.008 LOCK WASHER 8 6

41 20-0603-00 SAFETY PLATE 1

42 14707 GUARD, REAR CHAIN 1

43 7.010.028 BATTERY COVER 1

44 7.020.023 BATTERY STRAP 1

45 6.000.055 BATTERY 1

46 7.020.020 BATTERY CUSHION 1

48 9.110.018 DRIVE BELT 725 1

49 9.500.010 Front Clutch 1

50 Nut Clip 2
51 9.500.009-F WASHER, M8 1

52

54 006-LCT208 LCT ENGINE 208CC ELECTRIC START 1

REF # PART NUMBER DESCRIPTION COUNT

23-1107-00 Reverse Assembly
23-1108-00 Gasket, Reverse Assembly

SHIFT CONTROL DISC

SHIFTER ASSEMBLY
SHIFT CABLE14456

14478

14476
14473 SHIFT CABLE BRACKET

14892

47 5/16-24 x 1.75 Bolt 1

53 003-10040-00 Safety belt Collar 2

55 AJKDC-02 Brass Clutch Bushing 1

012-203575-00 Oil Dust Seal 20x35x7.5 2

003-050516-00 Keyway 5x5x16 (for sprocket on reverse) 1

56 8.011.077-R Reverse Gearbox Sprocket (9 tooth) 1



ELECTRICALS / SEATS / SEAT BELT

REF # PART NUMBER DESCRIPTION COUNT

1 6.100.328 SAFETY BELT 1

2

3 20-0320-00 POWER ON/OFF TOGGLE SWITCH 1

4 6.000.133-M HORN BUTTON 1

5 20-0320-01 HEADLIGHT SWITCH 1

6 20-0301-00 IGNITION KEY SWICH 1

7 20-0303-01 WIRING HARNESS 1

8 7.110.076 SWICH PANEL COVER 1

9 9.600.410 SCREW 4X10 4

10 6.000.330 PASSENGER SEAT 1

11 9.108.040 BOLT M8X1.25X40 2

12 6.000.331 DRIVER SEAT 1

13 9.900.840 SEAT RAIL BOLT M8X1.25X40 2

14 6.000.329 HEAD REST 2

15 14465 FLAG POLE BOLT (plastic) 1

16 14466 FLAG POLE NUT(tall plastic) 1
17 14492 FLAG POLE NUT (metal) 1


	Parts Book Cover Page.pdf
	Parts Book Cover Page.pdf
	MY18 Decals.pdf
	Blank Page




